
SawStop ®

OWNER’S MANUAL

Job Site Cart

Model CNS-JSC



1    SawStop Job Site Cart

Safety
1.	 Do not attempt to use or move the saw on an inclined surface. The weight of the saw makes it difficult to stop on 

an inclined surface. Attempting to use or move the saw on an inclined surface could result in a severe injury.

2.	 Be sure to unplug or disconnect the saw from power before moving or repositioning it. The main power cord or 
the power outlet could be damaged if the saw is not disconnected from power before moving it. 

3.	 While moving the saw, only lift the job site cart handle to waist-height. Do not lift the handle higher or the saw 
could tip on end.

4.	 Make sure the job site cart and saw are fully lowered to the ground and stable before operating the saw. 
Otherwise, the saw could move unexpectedly and cause a severe injury.

5.	 Lower the saw slowly, do not let it drop back to the ground. 

Note: If you have a SawStop 30” Out-Feed Table attached to your saw, you must remove it before using the job 
site cart to move your saw or you can damage the out-feed table.

Warranty
SawStop warrants to the original retail purchaser of the job site cart accompanying this manual that the job site 

cart will be free from defects in material and workmanship for ONE YEAR from the date of purchase. This warranty 
does not apply to defects arising from misuse, abuse, negligence, accidents, normal wear-and-tear, unauthorized 
repair or alteration, or lack of maintenance. 

Please contact SawStop to take advantage of this warranty. If SawStop determines the job site cart is defective in 
material or workmanship, and not due to misuse, abuse, negligence, accidents, normal wear-and-tear, unauthorized 
repair or alteration, or lack of maintenance, then SawStop will, at its expense and upon proof of purchase, send 
replacement parts to the original retail purchaser necessary to cure the defect. Alternatively, SawStop will repair 
the job site cart, provided it is returned to SawStop, shipping prepaid, within the warranty period. This warranty is 
void if the job site cart is modified without the prior permission of SawStop, LLC, or if the job site cart is located or 
has been used outside of the country where the authorized SawStop distributor from whom the job site cart was 
purchased resides.

SawStop disclaims any and all other express or implied warranties, including merchantability and fitness for a 
particular purpose. SawStop shall not be liable for death, injuries to persons or property, or incidental, consequential, 
contingent or special damages arising from the use of the job site cart.

This warranty gives you specific legal rights. You may have other rights which vary from state to state.

Note: Do not use the SawStop® Job Site Cart with a saw having a 36” or 52” T-GlideTM Fence System attached. 
A 36” or 52” fence system will change the balance of the saw and make the job site cart unstable. The job site 
cart is designed to be used with the SawStop® Contractor Fence Assembly only.



SawStop Job Site Cart    2

Unpacking Your Job Site Cart
While unpacking your job site cart verify that all the components shown on this page are included. 

S a w S t o p

Job Site Cart Hardware Pack

6Washers, 
M16 x 32 (2)

1
Lock Washers, 

5/8” (2)

Washers, 
M17.5 x 40 (2) 4

Hex Jam Nuts, 
5/8” (2) 2 Leveling Feet, 3/8” (2) 8

Button Head Socket 
Bolts, M10 x 50 (4) 10

Lock Nuts, M10 (4) 11

Plastic Spacer (2) 3

Lock Nuts, 5/8” (2) 7

Socket Cap Bolts, M8 x 50 (4) 12

Lock Nuts,
M8 (4) 13Wheel Axle 

Spacers, (2) 5 Wing Nuts, 3/8” (4) 9

SawStop ®

OWNER’S MANUAL

Job Site Cart

Model CNS-JSC

10” wheel
(two)

hardware pack owner’s manual

side frame
(two)

handle

wheel axle

handle adaptor
(two)

6 mm hex key



Assembling Your Job Site Cart

Fig. 3

Saw
Stop Saw

Stop

12

S
a

w
S

to
p1

2

Fig. 2

Fig. 1

1.	 Locate all of the job site cart components shown on page 1. All of the hardware needed to assemble the job 
site cart is located on the included hardware pack (see Fig. 1). In order to easily identify the hardware used in 
each of the following steps, the different pieces of hardware are numbered on the hardware pack and in the 
figures. If you are missing the hardware pack or any of the 
other job site cart components, call the SawStop Service 
Department at 503-682-6222 for replacements.

	 You will need the following tools to assemble the job site 
cart:

	 • a 1 inch wrench or an adjustable wrench		
	 • a 13 mm wrench
	 • a 17 mm wrench
	 • a 6 mm hex key

2.	 Insert one end of the wheel axle through 
the axle hole in one side frame. Use 
one 5⁄8 lock washer and one 5⁄8 inch hex 
jam nut to secure the axle to the frame, 
as shown in Fig. 2. Fully tighten the 
nut using either a 1 inch wrench or an 
adjustable wrench.

3.	 Repeat the same procedure to mount the other side frame to the other end of the wheel axle (see Fig. 3). 

side frame
wheel axle

side frame

wheel axle

Job Site Cart Hardware Pack

6Washers, 
M16 x 32 (2)

1
Lock Washers, 

5/8” (2)

Washers, 
M17.5 x 40 (2) 4

Hex Jam Nuts, 
5/8” (2) 2 Leveling Feet, 3/8” (2) 8

Button Head Socket 
Bolts, M10 x 50 (4) 10

Lock Nuts, M10 (4) 11

Plastic Spacer (2) 3

Lock Nuts, 5/8” (2) 7

Socket Cap Bolts, M8 x 50 (4) 12

Lock Nuts,
M8 (4) 13Wheel Axle 

Spacers, (2) 5 Wing Nuts, 3/8” (4) 9

3    SawStop Job Site Cart

axle hole



S
a

w
S

to
p

5
5

Assembling Your Job Site Cart

Fig. 4

Fig. 5a

4.	 Install one plastic spacer and one 
M17.5 x 40 washer over each end of 
the wheel axle as shown in Fig. 4.

5.	 Slide one wheel axle spacer onto each end of the wheel axle as shown in Fig. 5a. Then slide one 10 inch wheel 
over each wheel axle spacer. Be sure that the side of the wheel with the raised interior is facing inward towards 
the frame (see Fig. 5b). If the wheel is installed incorrectly it will rub against the side frame.  

10” wheel

S
a

w
S

to
p

S
a

w

34

3
4

10” wheel

Fig. 6

6.	 Secure each wheel to the wheel axle 
with one M16 x 32 washer and one 
5⁄8 inch lock nut (see Fig. 6). Fully 
tighten the lock nuts with a 1 inch 
wrench or an adjustable wrench. Saw

Stop

Saw
Stop6

7

6 7

SawStop Job Site Cart    4

Fig. 5b

This side 
faces 

outward.

Cross Section View of Wheel

This side 
faces inward.



SawStop

SawStop

Assembling Your Job Site Cart
7.	 Attach a leveling foot to each side frame with two 3⁄8 inch wing 

nuts, as shown in Fig. 7. First thread a wing nut over each 
foot with the wings extending toward the bottom of the foot, as 
shown, then insert one foot into the hole in each side frame, 
and thread a second wing nut onto each foot. Do not fully 
tighten the wing nuts at this time.

Fig. 8

Fig. 9

8.	 Insert one handle adaptor into the 
open end of each side frame, as 
shown in Fig. 8, making sure each 
adaptor is oriented so that its holes 
align with the holes in the side frame. 
Then insert the handle into the two 
adaptors until two of the holes in each 
end of the handle align with the holes 
in each side frame. Each end of the 
handle has four holes so the handle 
can be set at one of three different 
heights. Chose whichever height is 
most comfortable.

 9.	 Use a 17 mm wrench and the included 6 mm hex key to mount 
the handle in place with four M10 x 50 button head socket bolts 
and four M10 lock nuts (see in Fig. 9).

handle 
adaptor

handle 
adaptor

handle

SawStop

SawStop

8

9

9

Fig. 7

5    SawStop Job Site Cart

SawStop

11

10



Assembling Your Job Site Cart

Fig. 10

10.	 The job site cart is now ready to support a SawStop® Contractor Saw. With the help of an assistant, pick up the 
saw and carefully set it on the job site cart. Make sure the front of the saw is oriented so that the job site cart 
handle is to the right, as shown in Fig. 10. While moving the saw do not set it down in the upright position on a 
solid surface because a dust shroud in the saw extends beneath the bottom edge and could be damaged. 

SawStop Job Site Cart    6

WARNING! The saw weighs approximately 140 pounds. 
Be careful and use proper lifting technique to avoid injury.

0 15
30

45

SawStop10” Contractor Saw

Saw
Stop

Saw
Stop

Fig. 11

11.	 Align the mounting holes in the bottom corners of the saw with the mounting holes in the top surfaces of the job 
site cart. Mount the saw to the job site cart using four M8 x 50 socket cap bolts and four M8 lock nuts. Insert 
the bolts down through the mounting holes in the bottom corners of the saw and through the four holes in the 
job site cart frame (see Fig. 11). Fully tighten the nuts using a 13 mm wrench and a 6 mm hex key.

handle

0 15
30

45

SawStop10” Contractor Saw

! WARNING ! ADVERTENCIA !  AVERTISSEMENT

       
       

  Para su propia seguridad, lea el manual de       
       

    

       
       

   instrucción antes de usar la sierra.

1.   Use las gafas de seguridad.

2.   Use el dispositivo de seguridad de la cuchilla y 

      s
eparador para cualquier operación para la cual 

      p
euda ser utilizada incluyendo todas las 

     o
peraciones de serrar completo o a través.

3.   M
antenga las manos fuera de la trayectoria de

      l
a cuchilla de la sierra.

4.   Utilice una vara de empujar cuando está 

      n
ecesario.

5.   Sepa reducir el riesgo del retroceso.

6.  No realice ninguna operación a mano alzada. 

7.   No ponga la mano alrededor o detrás de la

      c
uchilla.

8.   Nunca trate de experimentar con el sistema de

      f
renos.

9.   Nunca ajuste la posición del cartucho del freno 

    mientras que la cuchilla está girando.

10. No trate de desconectar el sistema de frenos.

11. Siempre desenchufe la sierra antes de cambiar 

    la cuchilla, el cartucho del freno, o de

      m
antenerla.

12. No conecte el motor directamente con un 

    abastecimiento.

13. Utilice el interruptor del bypass solamente 

      c
uando está necesario.

14. No exponga a la lluvia o al uso en

localizaciones húmedas.

15. No ponga las manos dentro de ni debajo del 

    gabinete mientras la cuchilla gira.

       
Pour votre propre sécurité, lisez le manuel

       
            

d’instruction avant d’utiliser la scie.

1.   Portez des lunettes de sécurité.

2.   Utilisez le protecteur de lame quel que 

soit le 

      t
ype d'opération.

3.   G
ardez les mains à l’écart de la lame

lorsqu’elle tourne.

4.  Utilisez un poussoir de fin de passe si 

      n
écessaire.

5.   Limitez au maximum le risque de rejet.

6.   Ne travaillez pas à la volée. 

7.  Ne passez pas votre bras par-dessus ou 

autour de la lame. 

8.   N’essayez jamais d'effectuer un essai du 

circuit de freinage.

9.   N’ajustez jamais la position de la

cartouche de frein lorsque la lame tourne.

10. N’essayez pas de neutraliser le circuit de 

      f
reinage.

11. Débranchez la scie avant de changer la 

lame, la cartouche de frein, ou d’en faire 

l’entretien.

12. Ne branchez pas directement le moteur 

à une prise de courant.

13. N'utilisez l’interrupteur de by-pass qu'en 

cas de nécessité.

14. Ne pas exposer a la pluie et ne pas 

utiliser dans les emplacements humides.

15. Ne mettez pas les mains à l’intérieur on    

      a
u-dessous de cabinet lorsque la lame 

tourne.

       
          

      For your own safety, re
ad the instruction       

       
       

       
       

  

       
               m

anual before operating this saw.

1.   W
ear eye protection.

2.   Use the blade guard and spreader for 

every

 operation for which it can be used,

including all hrough sawing.

3.   Keep hands out of the line of the saw 

blade.

4.   Use a push-stick when required.

5.   Know how to reduce the risk of

kickback.

6.   Do not perform any operation freehand.

7.   Never reach around or over the saw 

blade.

8.   Never try to test fire
 the brake system.

9.  Never adjust the position of the brake 

cartridge while the blade is spinning.

10. Do not try to disable the brake system.

11. Unplug the saw before changing the

blade,

 changing the brake cartridge or servicing.

12. Do not connect the motor directly to a    

power supply.

13. Use the bypass switch only when

necessary.

14. Do not expose to rain or use in damp 

locations.

15. Do not put your hands inside or 

underneath the cabinet while the blade is 

spinning.

Made in Taiwan

www.sawstop.com
TCP

10¨ Contractor SawSawStop ®

Model No. CNS 175

Serial No. C074012345

Electrical / Electricidad / Électricité

115/230 Volts, 60 Hz

15/7.5 Amps

1 Phase

1.75 HP

3500 RPM

®

c
US

175370

SawStop

SawStop

12

13



Assembling Your Job Site Cart

Fig. 12

12.	 If your saw is new, remove the plastic covering from the cast iron table top and remove the yellow label from 
the top of the table insert. Wipe the oil off the table top with a soft, clean cloth (see Fig. 12). The table top is 
shipped with a coating of oil to prevent the cast iron from rusting.

Fig. 13
 

Congratulations, your job site cart is now assembled. If your saw is new, proceed to step 15 
in your contractor saw assembly instructions to complete the assembly of your saw.

13.	 Place a level across the table top and adjust the two leveling feet of the job site cart by turning the lower wing 
nuts until the table top is level (you may need to loosen the upper wing nuts). When the saw is level, tighten 
the four wing nuts by hand (see Fig. 13). 

7    SawStop Job Site Cart

0
15

30

45

SawStop
10” Contractor Saw

! WARNING ! ADVERTENCIA !  AVERTISSEMENT

                        Para su propia seguridad, lea el manual de                  

                  instrucción antes de usar la sierra.

1.   Use las gafas de seguridad.

2.   Use el dispositivo de seguridad de la 

cuchilla y       separador para cualquier operación para la 

cual       peuda ser utilizada incluyendo todas las 

      operaciones de serrar completo o a través.

3.   Mantenga las manos fuera de la trayectoria 

de
      la cuchilla de la sierra.

4.   Utilice una vara de empujar cuando está 

      necesario.
5.   Sepa reducir el riesgo del retroceso.

6.   No realice ninguna operación a mano

alzada. 7.   No ponga la mano alrededor o detrás de la 

      cuchilla.8.   Nunca trate de experimentar con el sistema 

de 
      frenos.9.   Nunca ajuste la posición del cartucho del

freno      mientras que la cuchilla está girando.

10. No trate de desconectar el sistema de 

frenos.11. Siempre desenchufe la sierra antes de 

cambiar       la cuchilla, el cartucho del freno, o de

      mantenerla.
12. No conecte el motor directamente con un 

      abastecimiento.

13. Utilice el interruptor del bypass solamente 

      cuando está necesario.

14. No exponga a la lluvia o al uso en 

localizaciones húmedas.15. No ponga las manos 

       Pour votre propre sécurité, lisez le manuel

                          d’instruction avant d’utiliser la scie.
1.   Portez des lunettes de sécurité.

2.   Utilisez le protecteur de lame quel 

que soit le       type d'opération.

3.   Gardez les mains à l’écart de la

lame lorsqu’elle tourne. 

4.   Utilisez un poussoir de fin de 

passe si      nécessaire.
5.   Limitez au maximum le risque de

rejet.6.   Ne travaillez pas à la volée. 

7.   Ne passez pas votre bras

par-dessus ou autour de la lame. 

8.   N’essayez jamais d'effectuer un

essai du circuit de freinage.

9.   N’ajustez jamais la position de la 

cartouche de frein lorsque la lame 

tourne.10. N’essayez pas de neutraliser le 

circuit de       freinage.
11. Débranchez la scie avant de 

changer la lame, la cartouche de frein, 

ou d’en faire l’entretien.

12. Ne branchez pas directement le

moteur à une prise de courant.

13. N'utilisez l’interrupteur de by-pass

qu'en cas de nécessité.

14. Ne pas exposer a la pluie et ne pas 

utiliser dans les emplacements 

humides.15. Ne mettez pas les mains à 

l’intérieur on    
     au-dessous de cabinet lorsque la

lame tourne.

                          For your own safety, read the instruction                                     

                          manual before operating this saw.
1.   Wear eye protection.

2.   Use the blade guard and spreader

for every  operation for which it can be used, 

including all hrough sawing.

3.   Keep hands out of the line of the

saw blade.4.   Use a push-stick when required.

5.   Know how to reduce the risk of 

kickback.6.   Do not perform any operation 

freehand.7.   Never reach around or over the 

saw blade.8.   Never try to test fire the brake 

system.9.   Never adjust the position of the

brake cartridge while the blade is

spinning.10. Do not try to disable the brake 

system.11. Unplug the saw before changing 

the blade, changing the brake cartridge or

servicing.12. Do not connect the motor directly

to a    power supply.

13. Use the bypass switch only when

necessary.14. Do not expose to rain or use in 

damp locations.
15. Do not put your hands inside or 

underneath the cabinet while the 

Made in Taiwan

SawStop, LLC
www.sawstop.com

TCP

10¨ Contractor Saw

SawStop ®

Model No. CNS 175
Serial No. C074012345

Electrical / Electricidad / Électricité

115/230 Volts, 60 Hz
15/7.5 Amps1 Phase

1.75 HP3500 RPM

®c
US175370

SawStop

SawStop

wipe the table top with 
a soft, clean cloth

0
15

30

45

SawStop
10” Contractor Saw

! WARNING ! ADVERTENCIA !  AVERTISSEMENT

                       Para su propia seguridad, lea el manual de                  

                  instrucción antes de usar la sierra.

1.   Use las gafas de seguridad.

2.   Use el dispositivo de seguridad de la

cuchilla y       separador para cualquier operación para la 

cual      peuda ser utilizada incluyendo todas las 

      operaciones de serrar completo o a través.

3.   Mantenga las manos fuera de la trayectoria 

de
      la cuchilla de la sierra.

4.   Utilice una vara de empujar cuando está 

      necesario.
5.   Sepa reducir el riesgo del retroceso.

6.   No realice ninguna operación a mano 

alzada. 7.   No ponga la mano alrededor o detrás de la

     cuchilla.8.   Nunca trate de experimentar con el sistema 

de 
      frenos.9.   Nunca ajuste la posición del cartucho del

freno      mientras que la cuchilla está girando.

10. No trate de desconectar el sistema de 

frenos.11. Siempre desenchufe la sierra antes de 

cambiar       la cuchilla, el cartucho del freno, o de

      mantenerla.
12. No conecte el motor directamente con un 

      abastecimiento.

13. Utilice el interruptor del bypass solamente 

     cuando está necesario.

14. No exponga a la lluvia o al uso en 

localizaciones húmedas.15. No ponga las manos

       Pour votre propre sécurité, lisez le manuel 

                          d’instruction avant d’utiliser la scie.
1.   Portez des lunettes de sécurité.

2.   Utilisez le protecteur de lame quel

que soit le       type d'opération.

3.   Gardez les mains à l’écart de la 

lame lorsqu’elle tourne. 

4.   Utilisez un poussoir de fin de 

passe si      nécessaire.
5.   Limitez au maximum le risque de 

rejet.6.   Ne travaillez pas à la volée. 

7.   Ne passez pas votre bras 

par-dessus ou autour de la lame. 

8.   N’essayez jamais d'effectuer un 

essai du circuit de freinage.

9.   N’ajustez jamais la position de la

cartouche de frein lorsque la lame

tourne.10. N’essayez pas de neutraliser le 

circuit de      freinage.
11. Débranchez la scie avant de

changer la lame, la cartouche de frein,

ou d’en faire l’entretien.

12. Ne branchez pas directement le 

moteur à une prise de courant.

13. N'utilisez l’interrupteur de by-pass

qu'en cas de nécessité.

14. Ne pas exposer a la pluie et ne pas 

utiliser dans les emplacements 

humides.15. Ne mettez pas les mains à 

l’intérieur on    
      au-dessous de cabinet lorsque la 

lame tourne.

                          For your own safety, read the instruction                                     

                          manual before operating this saw.
1.   Wear eye protection.

2.   Use the blade guard and spreader 

for every  operation for which it can be used, 

including all hrough sawing.

3.   Keep hands out of the line of the 

saw blade.4.   Use a push-stick when required.

5.   Know how to reduce the risk of 

kickback.6.   Do not perform any operation 

freehand.7.   Never reach around or over the 

saw blade.8.   Never try to test fire the brake 

system.9.   Never adjust the position of the 

brake cartridge while the blade is

spinning.10. Do not try to disable the brake 

system.11. Unplug the saw before changing 

the blade, changing the brake cartridge or 

servicing.12. Do not connect the motor directly

to a    power supply.

13. Use the bypass switch only when 

necessary.14. Do not expose to rain or use in 

damp locations.
15. Do not put your hands inside or

underneath the cabinet while the

Made in Taiwan

SawStop, LLC
www.sawstop.com

TCP

10¨ Contractor Saw

SawStop ®

Model No. CNS 175
Serial No. C074012345

Electrical / Electricidad / Électricité

115/230 Volts, 60 Hz
15/7.5 Amps1 Phase

1.75 HP3500 RPM

®c
US175370

SawStop

SawStop

level the table top

tighten the wing 
nuts in the feet



WARNING
! ADVERTENCIA

!  AVERTISSEMENT

    
    

    
    

    
    

Para
 su

 pr
op

ia se
gu

rid
ad

, le
a e

l m
an

ua
l   

  

    
    

    
    

 de
 in

str
uc

ció
n a

nte
s d

e u
sa

r la
 si

err
a.

1. 
  U

se
 la

s g
afa

s d
e s

eg
uri

da
d.

2.
  U

se
 el

 di
sp

os
itiv

o de
 se

gu
rid

ad
de

 la
 cu

ch
illa

y 

    
  s

ep
ara

do
r p

ara
 cu

alq
uie

r op
era

ció
n p

ara
la

cu
al

    
 pe

ud
a s

er 
uti

liza
da

 in
clu

ye
nd

o t
od

as
 la

s 

    
op

era
cio

ne
s d

e s
err

ar
co

mple
to

o a t
rav

és
.

3. 
  M

an
ten

ga
las

 m
an

os
 fu

era
de

 la
 tra

ye
cto

ria
 de

    
  la

 cu
ch

illa
 de

la 
sie

rra
.

4.
  U

tilic
e u

na
 va

ra 
de

 em
pu

jar
cu

an
do

 es
tá 

    
  n

ec
es

ari
o.

5. 
  S

ep
a r

ed
uc

ir e
l ri

es
go

 de
l re

tro
ce

so
.

6. 
  N

o r
ea

lice
 ni

ng
un

a o
pe

rac
ión

a m
an

o a
lza

da
. 

7. 
  N

o p
on

ga
 la

man
o a

lre
de

do
r o

 de
trá

s d
e l

a 

    
cu

ch
illa

.

8. 
  N

un
ca

 tra
te

de
 ex

pe
rim

en
tar

 co
n e

l s
ist

em
a de

 

    
fre

no
s.

9. 
  N

un
ca

aju
ste

 la
po

sic
ión

 de
l c

art
uc

ho
 de

l fr
en

o 

   
 m

ien
tra

s q
ue

 la
 cu

ch
illa

 es
tá 

gir
an

do
.

10
. N

o t
rat

e de
 de

sc
on

ec
tar

 el
 si

ste
ma d

e f
ren

os
.

11
. S

iem
pre

 de
se

nc
hu

fe 
la 

sie
rra

 an
tes

 de
 ca

mbia
r

   
  la

 cu
ch

illa
, e

l c
art

uc
ho

 de
l fr

en
o, 

o d
e 

    
 m

an
ten

erl
a.

12
. N

o c
on

ec
te 

el 
moto

r d
ire

cta
men

te 
co

n u
n 

    
  a

ba
ste

cim
ien

to.

13
. U

tilic
e e

l in
ter

rup
tor

 de
l b

yp
as

s s
ola

men
te 

    
 cu

an
do

 es
tá 

ne
ce

sa
rio

.

14
. N

o e
xp

on
ga

 a 
la 

llu
via

 o 
al

us
o e

n 

loc
ali

za
cio

ne
s h

úm
ed

as
.

15
. N

o p
on

ga
 la

s m
an

os
de

ntr
o d

e ni 
de

ba
jo

de
l 

    
ga

bin
ete

 m
ien

tra
s l

a c
uc

hil
la

gir
a.

    
    

    
    

   P
ou

r v
otr

e p
rop

re 
sé

cu
rité

, li
se

z l
e m

an
ue

l   
 

    
    

    
    

    
  d

’in
str

uc
tio

n a
va

nt 
d’u

tilis
er 

la sc
ie.

1. 
  P

ort
ez

 de
s l

un
ett

es
 de

 sé
cu

rité
.

2. 
  U

tilis
ez

 le
 pr

ote
cte

ur 
de

 la
me q

ue
l q

ue
 so

it l
e

    
 ty

pe
 d'

op
éra

tio
n.

3.
  G

ard
ez

 le
s m

ain
s à l’é

ca
rt d

e l
a l

am
e 

lor
sq

u’e
lle

 to
urn

e. 

4. 
 U

tilis
ez

 un
 po

us
so

ir de
 fin

 de
 pa

ss
e s

i 

    
 né

ce
ss

air
e.

5. 
  L

im
ite

z a
u m

ax
im

um
 le

 ris
qu

e d
e r

eje
t.

6. 
 N

e t
rav

ail
lez

 pa
s à

 la
 vo

lée
.

7. 
  N

e pa
ss

ez
 pa

s v
otr

e b
ras

 pa
r-d

es
su

s o
u 

au
tou

r d
e la

lam
e. 

8. 
  N

’es
sa

ye
z j

am
ais

 d'
eff

ec
tue

r u
n e

ss
ai 

du

cir
cu

it d
e f

rei
na

ge
.

9. 
  N

’aj
us

tez
 ja

mais
 la

 po
sit

ion
 de

 la
 ca

rto
uc

he

de
 fre

in
lor

sq
ue

 la
lam

e t
ou

rne
.

10
. N

’es
sa

ye
z p

as
 de

 ne
utr

ali
se

r le
cir

cu
it d

e 

    
 fre

ina
ge

.

11
. D

éb
ran

ch
ez

 la
 sc

ie 
av

an
t d

e ch
an

ge
r la

lam
e, 

la 
ca

rto
uc

he
 de

 fre
in,

 ou
 d’

en
fai

re 
l’e

ntr
eti

en
.

12
. N

e b
ran

ch
ez

 pa
s dir

ec
tem

en
t le

 m
ote

ur
à un

e

pri
se

de
 co

ura
nt.

13
. N

'ut
ilis

ez
 l’in

ter
rup

teu
r d

e b
y-p

as
s q

u'e
n c

as
 

de
 né

ce
ss

ité
.

14
. N

e p
as

 ex
po

se
r a

 la
 pl

uie
 et

 ne
pa

s u
tilis

er

da
ns

 le
s e

mpla
ce

men
ts 

hu
mide

s.

15
. N

e mett
ez

 pa
s l

es
 m

ain
s à

 l’in
tér

ieu
r o

n   

    
  a

u-d
es

so
us

 de
 ca

bin
et 

lor
sq

ue
 la

lam
e

tou
rne

.

    
    

    
    

    
    

  F
or 

yo
ur 

ow
n s

afe
ty,

 re
ad

 th
e i

ns
tru

cti
on

    
    

    
    

    
    

    
    

    
 

    
    

    
    

    
    

  m
an

ua
l b

efo
re 

op
era

tin
g t

his
 sa

w.

1. 
  W

ea
r e

ye
 pr

ote
cti

on
.

2.
  U

se
 th

e b
lad

e g
ua

rd
an

d s
pre

ad
er

for
 ev

ery

  o
pe

rat
ion

 fo
r w

hic
h i

t c
an

 be
us

ed
, in

clu
din

g a
ll 

hro
ug

h s
aw

ing
.

3. 
  K

ee
p h

an
ds

 ou
t o

f th
e l

ine
 of

 th
e s

aw
bla

de
.

4. 
  U

se
 a 

pu
sh

-st
ick

whe
n r

eq
uir

ed
.

5. 
  K

no
w

ho
w to

 re
du

ce
 th

e r
isk

 of
 ki

ck
ba

ck
.

6. 
 D

o n
ot 

pe
rfo

rm
an

y o
pe

rat
ion

 fre
eh

an
d.

7. 
 N

ev
er 

rea
ch

 ar
ou

nd
 or

 ov
er 

the
 sa

w bl
ad

e.

8. 
  N

ev
er 

try
 to

 te
st 

fire
 th

e b
rak

e s
ys

tem
.

9. 
 N

ev
er 

ad
jus

t th
e p

os
itio

n o
f th

e b
rak

e c
art

rid
ge

 

whil
e t

he
 bl

ad
e i

s s
pin

nin
g.

10
. D

o no
t tr

y t
o d

isa
ble

 th
e b

rak
e s

ys
tem

.

11
. U

np
lug

 th
e s

aw
be

for
e c

ha
ng

ing
 th

e b
lad

e,

ch
an

gin
g t

he
 br

ak
e c

art
rid

ge
 or

 se
rvi

cin
g.

12
. D

o n
ot 

co
nn

ec
t th

e m
oto

r dir
ec

tly
to 

a   p
ow

er

su
pp

ly.

13
. U

se
 th

e b
yp

as
s s

witc
h on

ly 
whe

n n
ec

es
sa

ry.

14
. D

o n
ot 

ex
po

se
to 

rai
n or 

us
e i

n d
am

p loc
ati

on
s.

15
. D

o no
t p

ut
yo

ur 
ha

nd
s i

ns
ide

 or
 un

de
rne

ath
 th

e 

ca
bin

et 
whil

e t
he

 bl
ad

e i
s s

pin
nin

g. 

Made in Taiw
an

SawStop, LLC

www.sawsto
p.com

TCP

10¨ C
ontra

cto
r S

aw

SawStop
®

Model N
o. CNS 175

Serial
 No. C0740

1234
5

Electr
ical 

/ Electr
icidad / Électr

icité

115/
230 

Volts, 6
0 Hz

15/7
.5 Amps

1 Phase

1.75
 HP

3500
 RPM

®

c
US

175
370

0 15
30

45

SawStop10” Contractor Saw

SawStop

SawStop

Using Your Job Site Cart

	 To move your saw with the job site cart, lift up on the handle until the leveling feet are off the ground and only 
the 10 inch wheels are in contact with the ground (see Fig. 14). Move the saw to its desired location and then 
gently lower the saw back down onto the leveling feet.

	 Moving Your Contractor Saw Through a Doorway

	 Your contractor saw and job site cart are 
designed to fit through a standard 36” exterior 
door frame with the motor removed. The 
following procedure describes how to remove 
the motor:

	 • Remove the motor belt by opening the belt 
guard and lifting the motor up to release 
tension on the belt (see Fig. 15).

	 • Remove the motor from the saw by 
loosening the two lock down set screws that 
hold the motor in place (requires a 3 mm hex 
key), and then slide the motor away from the 
saw until the motor’s mounting pins clear the 
corresponding holes in the rear trunnion.

Fig. 14

Fig. 15

lift up on the  handle 
to move the saw

lock down 
set screws

Note: If you have a SawStop 30” Out-Feed Table attached to your saw, you must remove 
it before using the job site cart to move your saw or you can damage the out-feed table.

SawStop Job Site Cart    8

motor belt

Warning: Be careful not to lift the handle too high or the saw could tip on end.



Job Site Cart Exploded View

9    SawStop Job Site Cart

2
3

4
5

6
7

1
2

3
4

5

1

6
7

8

9

9

9

8

9

12

12

12

12

13

13
13

13

10

10

11

14

15

15

16

16

17

17

18

SawStop

SawStop

19

19

1.  Always use the saw and the job site  
     cart on a level surface.
2.  Unplug the saw before moving it.
3.  Never lift the cart handle above your waist. 

4.  Lower the saw before use. Never use 
     the saw when it is raised off the floor.
5.  Lower the saw slowly, do not let it 
     drop back to the ground.   

! WARNING

20



Job Site Cart Parts List

No. Description Part No. Qty.
Job Site Cart Assembly CNS-JSC 1

1 5/8” Lock Washer CNS-JSC-001 2
2 5/8” Hex Jam Nut CNS-JSC-002 2
3 Plastic Spacer CNS-JSC-003 2
4 M17.5x40 Washer CNS-JSC-004 2
5 Wheel Axle Spacer CNS-JSC-005 2
6 M16x32 Washer CNS-JSC-006 2
7 5/8” Lock Nut CNS-JSC-007 2
8 Leveling Foot CNS-JSC-008 2
9 3/8” Wing Nut CNS-JSC-009 4

10 M10x50 Button Head Socket Bolt CNS-JSC-010 4
11 M10 Lock Nut CNS-JSC-011 4
12 M8x50 Socket Cap Bolt CNS-JSC-012 4
13 M8 Lock Nut CNS-JSC-013 4
14 Wheel Axle CNS-JSC-014 1
15 Side Frame CNS-JSC-015 2
16 10” Wheel CNS-JSC-016 2
17 Handle Adaptor CNS-JSC-017 2
18 Handle CNS-JSC-018 1
19 SawStop Label CNS-JSC-019 2
20 Warning Label CNS-JSC-020 1
N/A Owner’s Manual CNS-JSC-021 1
N/A Hardware Pack CNS-JSC-022 1
N/A 6 mm Hex Key CNS-JSC-023 1

SawStop Job Site Cart    10



July 2008

© SawStop, LLC
All Rights Reserved.

Updates of this manual may be available at www.sawstop.com.

SawStop, LLC
9564 S.W. Tualatin Road
Tualatin, Oregon 97062

www.sawstop.com

Main Phone - (503) 570-3200
Service - (503) 682-6222

Fax - (503) 570-3303
Email: info@sawstop.com


